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SPORTON LAB.

FCC RF Test Report Report No. : FG951606B

LTE Band 66 / 1.4AMHz

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
104 PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dai -40 dBm
1 " A A A
S50 dp - ==t ||| 50 dm 1 e - — e
| - -
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 944.37331 MHz | .55 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz 853.22089 MHz -52.84 dBm -39,84 dB
1.000 GHz | 1.000 MHz 1.65680 GHz | 53,71 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.68863 GHz | 53.65 dBm -40,65 dB
1.790 GHz 3,000 GHz 1.000 MHz | -51,90 dBm 1.790 GHz 3.000 GHz 1.000 MHz | 2 -52,23 dim | -30,23 d&
3.000 GHz 9.000.GHz | 1.000 MHz -45.08 dBm -32.08 dB 3.000 GHz 9.000 GHz | 1.000 MHz -45.61 dBm -33.61 dB
9.000 GHz 13.000 GHz 1.000 MHz | -48.79 dBm ~35.79 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.69529 GHz -48.81 dém | ~35.81 d8 |
13.000 GHz 18.000 GHz 1.000 MHz -44.80 dBm -31.8% dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73290 GHz -44.79 dBm -31,7% dB
{ i | L )i [ i
Date 5.JUN 2019 .01:41:10 Date 5.JUN 2018 014207
trum | tr |5
L L
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AdfE—$PURIONS | INF_ARS 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
400 dBy 40 dBm
-50 dBr I — ] NP ety || o my r - Pprose— - A
60 e
-70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency Abs | ALimit Range Low | RangasUp | RBW | Frequency Power Abs |
30,000 MHz 1.000 ¢ 1.000 MHz 200 7 MHz | 75 dBm -39,75 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 71 dBm
1.000 GHz .700 GHz | 1.000 MHz i -53.43 dBm -40,43 dB 1.000 GHz 1,700 GHz | 1.000 MHz
1.790 GHz 3,000 GHz 1.000 MHz | 2 -51,87 dBm -38.87 R 1.790 GHz 3.000 GHz 1.000 MHz | 3 dBm |
3.000 GHz 9.000.GHz | 1.000 MHz 3 -45.60 dBm -32.60 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5 -45.11 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 12:80777 Gl -48,74 dBm._ -35.74 dB 9.000 GHz 13.000 GHz 1.000 MHz | 71479 GHz -48,90 dém
13.000 GHz 18:000 GHz 1.000 MHz 15.73915 GHz -44.94 dBm -31.94 dB 13.000 GHz 18.000 GHz 1.000 MHz 5.72456 GHz -44.72 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 3MHz

!u:: llm
Ref Level 0,00 dBm Offset 560 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
L pram e p— o A
= -50 dBm- = ———
N )
nrr?
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz | -52.93 dBm -39,93 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 964.85507 MHz -52,77 dBm -39,77 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69913 GHz | -53.36 dBm -40,36 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69913 GHz | -53.52 dém -40,52 dB
1 3,000 GHz 1.000 MHz | -52.15 dBm -30,15 R 1.790 GHz | 1.000 MHz | 2.08056 GHz -52,38 dBm | -38.36 di
3.000 GHz 9.000.GHz | 1.000 MHz -47.09 dBm -34. dB 3.000 GHz 1.000 MHz 6.87193 GHz | -47.30 dBm -34.30 dB
9.000 | 13.000 GHz 1.000 MHz | 12.71429 GHz | -48.87 dBm ~35.87 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.69879 GHz -48,58 dBm | ~35.58 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.71123 GHz -44.86 dBn -31.86 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75623 GHz -44.99 dBm -31.9¢ dB
[ i (| L il O]
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Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
10 AdfE—$PURIONS | INF_ARS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
P 1 Py v S 1 pegp— e,
[r— i ==
60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 80765367 MHz | -52.66 dBm -39,66 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B72.75112 MHz -52,70 dBm -39.70 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.67003 GHz | -53.60 dBm -40,60 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67425 GHz | -53.67 dém -40,67 &
GHz | 3,000 GHz 1.000 MHz | 208526 G -52,34 dBm -30,34 R 1.790 GHz | 3.000 G 1.000 MHz | '2.07278 GHz -52,17 dBm | -39.17 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.55470 GHz | -45.59 dBm -32.59 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.55470 GHz | -45.30 dBm -33.30 dB
9.000 | 13.000 GHz 1.000 MHz | 12.70529 GHz | -48.85 dBm ~35.85 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.71229 GHz -48.83 dém | ~35.83 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73331 GHz -44.58 dBm -31.58 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73415 GHz -44.65 dBm -31.65 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 5MHz

!u:: llm
Ref Level 0,00 dBm Offset 560 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjherk 5 Limit {
-1p AfE—HRURIOUS LINE 8S 55 -10 déRP—RURIOUS LINE AR
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm
50 dm—| ! ey - e (| 50 g ! s - o
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-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 916.86407 MHz | -52,78 dBm -39,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B75.17421 MHz -52.89 dBm -39,89 d&
1,700 GHz | 1.000 MHz 78 GHz | -53.15 dBm -40,15 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.59983 GHz | -53.19 dém -40,19 B
1 3,000 GHz 1.000 MHz | -52,36 dBm -39,3¢6 R 1.790 GHz | 1.000 MHz | 2.97601 GHz 2 df 3
3.000 GHz 9.000.GHz | 1.000 MHz -45.96 dBm -32.96 dB 3.000 GHz 1.000 MHz 3.42071 GHz | -45.51 dBm
9.000 | 13.000 GHz 1.000 MHz | 12.67779 GHz | -48.80 dBm ~35.80 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.70029 GHz -48.72 dém |
13.000 GHz 18.000 GHz 1.000 MHz 15.75540 GHz -44.78 dBn -31.72 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73165 GHz -44.94 dBm
{ i t [ i TR o
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[“E’ l“?
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
10 AdfE—$PURIONS | INF_ARS 58 -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi -40 dBm
= = e 1| 50 o tsarm - e
60 e
-70 dB -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 925.58971 MHz | -52,70 dBm -39,70 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 919.28786 MHz -52.80 dBm -39,80 d&
1.000 GHz 1,700 GHz | 1.000 MHz -53.40 dBm -40,40 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.59808 GHz | -53.12 dém -40,12 dB
GHz | 3,000 GHz 1.000 MHz | -52,31 dBm -30,31 R 1.790 GHz | 3.000 G 1.000 MHz | ? -52 45 dBm | -30. 46 di
3.000 GHz 9.000.GHz | 1.000 MHz -47.14 dBm -34.14 dB 3.000 GHz ©.000 GHz 1.000 MHz 5.86543 GHz | -47.37 dBm -34.37 dB
9.000 | 13.000 GHz 1.000 MHz | -48.99 dBm ~35.99 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.78678 GHz -48.89 dém | ~35.89 dB |
13.000 GHz 18.000 GHz 1.000 MHz -44.95 dBm -31.95 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73165 GHz -44.92 dBm -31.92 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
104 PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da -40 dBm
L = A I =0 derm 1 s e o
60 dB
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 99664808 MHz | \75 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz 95709895 Mz -52.81 dém -39,81 dp
1.000 GHz | 1.000 MHz 1.66134 GHz | 53,71 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.65130 GHz | 53.37 dBém
1.790 GHz 3,000 GHz 1.000 MHz | 2.074B0 GHz -52,40 dBm 1.790 GHz 3.000 GHz 1.000 MHz | 2.00133 GHz -52,20 dBm |
3.000 GHz 2,000 GHz | 1.000 MHz 3.55070 GHz | -46.03 dBm 3.000 GHz 2.000 GHz | 1.000 MHz 3.55070 GHz | 46,23 dBm -33.23 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.70079 GHz | -48.96 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.65829 GHz -48.89 dém | ~35.89 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73706 GHz -44.67 dBm -31.67 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.71707 GHz -44.77 dBm -31,77 d&
r i (| L i L -
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Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
B L e Lt 10 dNP—EPURIONS }INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
400 dBy 40 dBm
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-70 dB -70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 22 MHz | 78 dBm -39,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 2.68116 Mz 70 dim -39,70 db
1.000 GHz .700 GHz | 1.000 MHz .69353 GHz | -41,45 dBm -28,45 dB 1.000 GHz 1,700 GHz | 1.000 MHz 283 GHz | -43.35 dém -30,35 d&
1.790 GHz 3,000 GHz 1.000 MHz | 2.00012 GHz -52,07 dBm -30,07 R 1.790 GHz 3.000 GHz 1.000 MHz | -52 47 dBm | -30.47 d&
3.000 GHz 2,000 GHz | 1.000 MHz 3.4212 -45.71 dBm -32.71 dB 3.000 GHz 2.000 GHz | 1.000 MHz -46.91 dim -33.81 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12 -48.73 dBm._ -35.73 dB 9.000 GHz 13.000 GHz 1.000 MHz | -48.85 dém | -35.85 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.74956 GHz —h. 64 dBm -31.6¢ dB 13.000 GHz 18:000 GHz 1.000 MHz 15.72856 GHz —44.98 dim -31.9€ dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 10MHz

!u:: llm
Ref Level 0,00 dBm Offset 560 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjherk 5 Limit {
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—RURIOUS LINE AR
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-20 dy -20 dBm
3048 -30 B
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e o g M oy
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<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 918.80310 MHz | -52,74 dBm -39 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 823.65067 MHz -52.52 dBm -39,62 d&
1,700 GHz | 1.000 MHz 1.69598 GHz | -53.19 dBm -40,19 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.59598 GHz | -53.33 dém -40,33 dB
1 3,000 GHz 1.000 MHz | 9456 GHz -52.18 dBm -30,18 R 1.790 GHz | 1.000 MHz | B
3.000 GHz 9.000.GHz | 1.000 MHz B7893 GH. -47.15 dBm -34.15 dB 3.000 GHz 1.000 MHz | di
9.000 | 13.000 GHz 1.000 MHz | 12.65829 GHz | -48.98 dBm ~35.98 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.15386 GHz 91 dBm | ~35.91 d8 |
13.000 GHz 18.000 GHz 1.000 MHz 15.74665 GHz -44.92 dB -31.92 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73081 GHz -44.67 dBm -31.67 dB
[ i (| L il CUIRNRNN) e
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Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
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-20 dB -20 dBm
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-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 912.98601 MHz | -52.84 dBm -39,84 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 208 4 -52.51 dBm -39,61 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.68408 GHz | -53.66 dBm -40,66 B 1.000 GHz 1,700 GHz | 1.000 MHz 1 -53.54 dBém -40,54 dB
GHz | 3,000 GHz 1.000 MHz | 2.00517 GHz -52,22 dBm 1.790 GHz | 3.000 G 1.000 MHz | 2 Gl -52,35 dim | -38.35 di
3.000 GHz 9.000.GHz | 1.000 MHz 4120 GHz | -45,22 dBm 3.000 GHz ©.000 GHz 1.000 MHz 3.54120 GHz | 58 dBm -33.58 dB
9.000 | 13.000 GHz 1.000 MHz | .69479 GHz | -48.75 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.67729 GHz -48.72 dém | 7z dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73498 GHz -44.88 dBm 13.000 GHz 18.000 GHz 1.000 MHz 15.73165 GHz -44.90 dBm -31.90 d&
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=amanas. FCC RF Test Report Report No. : FG951606B

LTE Band 66 / 15MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

!u:: llm
Ref Level 0,00 dBm Offset 560 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Ap Limit {
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—RURIOUS LINE AR
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-20 dB -20 dBm
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T e, — T ' prre
= -50 dBm —~ —
e e )
-50 de
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B80.50725 MHz | -52.67 dBm -39,67 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B97.95852 MHz -52,78 dBm -39,76 dB&
1.000 GHz 1,700 GHz | 1.000 MHz 1.68408 GHz | -41.07 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.68443 GHz | -41 -28,27 dB
1 3,000 GHz 1.000 MHz | 05472 GHz -52,41 dBm 1.790 GHz | 1.000 MHz | 2.07924 GHz i 29 dB
3.000 GHz 9.000.GHz | 1.000 MHz 71 GH: -45.73 dBm 3.000 GHz 1.000 MHz 3.42171 GHz | -45.36 dBm di
9.000 | 13.000 GHz 1.000 MHz | 12.70079 GHz | -48.78 dBm 9.000 GHz | £ Hz | 1.000 MHz | 12.68079 GHz -48.95 dBm | ~35.95 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.72873 GHz -44.88 dBn -31.88 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75623 GHz -44.98 dBm -31.98 dB
{ i q [ )il ] T &
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Middle Channel / QPSK Middle Channel / 16QAM
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Ref Level 0,00 dBm  Offset 5.80 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
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-80 der -80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1,000 MHz 9185,69455 MHz | -52,72 dbm -39,72 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 953,70565 MHz 52,74 dBm
1.000 GHz 1.700 GHz | 1.000 MHz 1.69353 GHz | -52.33 dBm -39.93 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65750 GHz | -53.58 d8m
oHz | 3.000 GHz 1.000 MHz | 9375 G -52,18 dBm | -39.16 4B 1.790 GHz | 3,000 G 1.000 MHz | 2.07762 GHz
3.000 GHz 2.000 GHz | 1.000 MHz | -47.18 dBm -34.18 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.68143 GHz |
9.000 | 13.000 GHz 1.000 MHz | 12.78678 GHz | -48.93 dBm | 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70179 GHz -48.70 dBm | |
13.000 GHz 18.000 GHz 1.000 MHz 15.70790 GHz -44.95 dBm 13.000 GHz 18.000 GHz 1.000 MHz 15.74200 GHz -44.92 dBm -31.92 dB
L i W0 L )i O]
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=amanas. FCC RF Test Report Report No. : FG951606B

LTE Band 66 / 15MHz
Highest Channel / QPSK Highest Channel / 16QAM

!lmJ
Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
104 PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 da -40 dBm
1 e - s || i — . o
Pt
et
60 B
70 B <70 dBr
20 der -80 dBm
-a0 der 90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 94207146 MHz | .94 dBm -39,94 dp 30,000 MHz | 1.000 GHz | 1.000 MHz | 898,92804 Mz 52,72 dBm -39,72 dp
1.000 GHz | 1.000 MHz 53,48 dBm -40,48 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67289 GHz | 53.67 dBm -40,67 B
1.790 GHz | 3,000 GHz 1.000 MHz | -36,93 dBm | -23,93 R 1.790 GHz | 3.000 GHz 1.000 MHz | 1.79262 GHz -37.97 dBm | -24,97 di
3.000 GHz 2,000 GHz | 1.000 MHz | -43.88 dBm -30.88 dB 3.000 GHz 2.000 GHz | 1.000 MHz 3.53171 GHz | 44,84 dBm -31.84 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68929 GHz | -48.80 dBm ~35.80 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.71479 GHz -48.75 dBm | ~35.75 d8 |
13.000 GHz 18.000 GHz 1.000 MHz 15.73206 GHz -44.88 dBm -31.88 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74706 GHz -44.82 dBm -31.82 dB
{ i t e [ i ] TR o
Date: 5.JUN 2018 00.34:27 Date 5.JUN2018 003314

LTE Band 66 / 20MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

trum [“,?" ectr
Ref Level 0,00 dBm  Offset 5.80 dg Mode Auto Sweep Ref Lavel 0,00 d8m  Offset 5.60 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AfR—BEURIONS JINE ABS -10 depE_fPURIONS LINE ARS
“SpURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBrm
30 dB -30 dBrm
40 des -40'dBm
. ! = ot " || g , I _ e :
I— .pn-ﬂ,,.,.J
60 e
70 dBm
-80 der -80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 © 1,000 MHz 864.51024 MHz | 72 dBm —39,72 dB 30,000 MHz | 1,000 GHz | 1.000 MHz | 919.28786 MHz 75 dBm 9,75 dB
1.000 GHz 1.700 GHz | 1.000 MHz 03 dBmn -33,03 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69948 GHz | -47.89 dBm -34,89 d8
1.790 GHz | 3.000 GHz 1.000 MHz | 2 .36 dBm | -39,36 4B 1.790 GHz | 3,000 GHz 1.000 MHz | 2.99508 GHz -52,25 dBm | -30,25 di
3.000 GHz 2.000 GHz | 1.000 MHz 3. | -45.40 dBm -32.40 dB 3.000 GHz 2,000 GHz | 1.000 MHz 6.68193 GHz | -47.31 dBm 31d8
9.000 GHz 13.000 GHz 1.000 MHz | 12.68529 GHz -48.67 dBm | -35.67 4B 9.000 GHz | 13.000 GHz 1.000 MHz | 12.64529 GHz -48.80 dBm | -35.80 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.74456 GHz -45.04 dBim -32.02 dB 13,000 GHz 18.000 GHz 1.000 MHz 15.74581 GHz -+4.90 dBm -31,90 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band

66 / 20MHz

!u:: llm
Ref Level 0,00 dBm Offset 560 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.60 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjherk 5 Limit {
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; -40 dBm
~—— o et (| 50 o v
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 920.74213 MHz | -52,78 dBm -39,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B95.04098 MHz -52.91 dBm -39.91 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -50.88 dBm -37.88 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -52.99 dém
1 3,000 GHz 1.000 MHz | -52,38 dBm -30,38 R 1.790 GHz | 1.000 MHz | '2.09173 GHz -52,36 dBm | ), 36
3.000 GHz 9.000.GHz | 1.000 MHz -47.18 dBm -34.18 dB 3.000 GHz 1.000 MHz 6.93342 GHz | -34.16 dB
9.000 | 13.000 GHz 1.000 MHz | 12.70429 GHz | -48.68 dBm ~35.68 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.69479 GHz .82 dim | ~35.82 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.7491E GHz -44.93 dBn -31.93 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73790 GHz -44.49 dBm -31.4% dB
L i | L i SRR e
Date 5.JUN 2018 .00:39.03 Date 5JUN 2018 0038 24
[“E’ l“?
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
a5 )
o cannn—-¥%, || N i s ——
60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B94.55522 MHz | -52,79 dBm -39,79 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 85564468 MHz -52,76 dBm -39,76 dB
1.000 GHz 1,700 GHz | 1.000 MHz -53.40 dBm -40,40 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64105 GHz | -53.54 dBém -40,54 dB
GHz | 3,000 GHz 1.000 MHz | -43,60 dBm -30.60 dR 1.790 GHz | 3.000 G 1.000 MHz | -43.53 dBm | -30.53 d&
3.000 GHz 9.000.GHz | 1.000 MHz | 44,19 dBm -31.19 dB 3.000 GHz ©.000 GHz 1.000 MHz | -44.08 dBm -31.08 d&
9.000 | 13.000 GHz 1.000 MHz | 12.64929 GHz | -48.81 dBm ~35.81 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.66929 GHz -48.70 dém
13.000 GHz 18.000 GHz 1.000 MHz 15.74498 GHz -44.80 dBm -31.80 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72498 GHz -44.99 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dBi 40 dBm
S5da ' g prmm, 50 dpm o} ——
- o = i ,‘J p— it
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 934.80010 MHz | .65 dBm -39,65 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 805.22989 MHz 52.58 dBm -39,56 dB
1.000 GHz | 1.000 MHz 1.69948 GHz | 53,40 dBm -40,43 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65155 GHz | 53,48 dBm -40,49 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2 -52,35 dBm -39,35 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.08972 GHz -52,38 dBm | -38.38 di
3.000 GHz 9.000.GHz | 1.000 MHz -47.01 dBm -34.01 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.84793 GHz | -47,28 dBm -34.28 dB
9.000 GHz 13.000 GHz 1.000 MHz | -48.93 dBm ~35.93 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68579 GHz -48.88 dém | ~35.88 dB |
13.000 GHz 18.000 GHz 1.000 MHz -44.88 dBm -31.88 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72040 GHz -45.02 dBm -32.02 dB
{ i [ i [ )

Date 5.JUN 2019 01:25.49

Date 5.JUN 2018 01:24:51

Highest Channel / 64QAM

5

Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
g
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | | ALimit
30,000 Mz 1.600 MHz 87372064 MHz | -39,6+4 dB
1.000 GHz 1.000 MHz 1.69598 GHz | -38,48 dB
1.790 GHz i 1.000 MHz | 2.00012 GHz i -38,92 R
GHz 2,000 GHz | 1.000 MHz 6.88293 GHz | 3 -34.23 dB
GHz 13.000 GHz 1.000 MHz | 12.66579 GHz | -48.85 dBm ~35.85 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74123 GHz -44.95 dBm -31.95 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
. e - SSOU || S "y - et
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 924.62012 MHz | .78 dBm -39,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz -52.91 dBm -39.91 d&
1.000 GHz | 1.000 MHz 1.69913 GHz | 53.53 dBm -40,53 dB 1.000 GHz 1,700 GHz | 1.000 MHz i 53.51 dBm -40,51 dB
1.790 GHz 3,000 GHz 1.000 MHz | -52,35 dBm -39,35 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.0 -52,30 dBm | -38,30 d&
3.000 GHz 9.000.GHz | 1.000 MHz | -46.63 dBm -33.63 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6. | -47.07 dBm -34.07 d&
9.000 GHz 13.000 GHz 1.000 MHz | 12.68679 GHz | -48.79 dBm ~35.79 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68129 GHz -48.88 dém | ~35.88 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.7041E GHz -44.93 dBm -31.93 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72206 GHz -44.90 dBm -31.90 dB
r i (| L i L -

Date 5.JUN 2019 .01:04.07

Date 5.JUN 2018 00-58:48

Highest Channel / 64QAM

trum |
L&
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
50 dbr pr— —_—
o IS -
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.600 MHz 85680910 MHz | dBm -39,95 dB
1.000 GHz 1.000 MHz 1.69143 GHz | -53.53 dBm -40,53 dB
1.790 GHz i 1.000 MHz | 2.98560 GHz -52,15 dBm -30,15 R
GHz 2,000 GHz | 1.000 MHz 6.85443 GHz | -47,12 dBm -34.12 dB
GHz 13.000 GHz 1.000 MHz | 12.64879 GHz | -48.75 dBm ~35.75 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75623 GHz -44.86 dBm -31.86 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 dBi 40 dBm
o, -
50 dp e, - 50 dBm ! - et
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 911.04698 MHz | .62 dBm -39,62 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 929.95252 MHz -53.03 dBm
1.000 GHz | 1.000 MHz 1.69283 GHz | 53.36 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.65505 GHz | -53.47 dém
1.790 GHz 3,000 GHz 1.000 MHz | -52,24 dBm 1.790 GHz 3.000 GHz 1.000 MHz | 2.08730 GHz -52,24 dBm |
3.000 GHz 9.000.GHz | 1.000 MHz | -47.31 dBm 3.000 GHz 9.000 GHz | 1.000 MHz 6.88793 G | -47.04 dBm
9.000 GHz 13.000 GHz 1.000 MHz | 12.65379 GHz | -48.80 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.82777 GHz -48.75 dBm | ~35.75 d8 |
13.000 GHz 18.000 GHz 1.000 MHz 15.73998 GHz -44.85 dBm 13.000 GHz 18.000 GHz 1.000 MHz 15.73748 GHz -45.05 dBm -32.05 dB
[ i 1 [ Il L -

Date 4.JUN 2018 225332

Date 4 JUN 2018 224535

Highest Channel / 64QAM

trum [
L&
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
40 da
S5da ) sty
50 d3m— ro——— <
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Abs | ALimit
30,000 Mz 1.600 MHz 854.38531 MHz | 78 dBm -39,76 dB
1.000 GHz 1.000 MHz 1.67425 GHz | -53.51 dBm -40,51 dB
1.790 GHz i 1.000 MHz | 2.09012 GHz -52,13 dBm -30,13 R
GHz 2,000 GHz | 1.000 MHz -47.30 dBm -34.30 dB
GHz 13.000 GHz 1.000 MHz | | -48.80 dBm ~35.80 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.7291E GHz -44.95 dBm -31.95 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
-30d8 -30 dBrm
40 dBi 40 dBm
>
e — g A
L] 50 dBm it
-50 di
<70 dBi <70 dBrm
80 der -80 dem
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz | .84 dBm -39,84 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 813.47076 MHz -52,78 dBm -39,76 dB&
1.000 GHz | 1.000 MHz 1.69353 GHz | 44,70 dBm -31,70 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67184 GHz | 53.51 dBm -40,51 di
1.790 GHz 3,000 GHz 1.000 MHz | -52,31 dBm -30,31 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.00080 GHz -52,32 dBm | -38.32 di
3.000 GHz 9.000.GHz | 1.000 MHz | -47.06 dBm -34.06 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.85993 GHz | -47.10 dBm -34.10 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.68079 GHz | -48.41 dBm ~35.41 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69129 GHz -48.86 dBm | ~35.86 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73998 GHz -44.94 dBm -31.94 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73748 GHz -44.96 dBm -31.96 dB
r i (| L i L -

Date 4.JUN 2018 231452

Date 4 JUN 2018 230815

Highest Channel / 64QAM

trum |
L&
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
B g e’y
R N =
o
60 dE
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Abs | ALimit
30,000 Mz 1.600 MHz 858.26337 MHz | 75 dBm -39,75 dB
1.000 GHz 1.000 MHz 1.66134 GHz | .52 dBm -40,52 dB
1.790 GHz i 1.000 MHz | Bm -30,22 R
GHz 2,000 GHz | 1.000 MHz .14 dBm -34.14 dB
GHz 13.000 GHz 1.000 MHz | | -48.88 dBm ~35.89 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73331 GHz -45.08 dBm -32.08 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG951606B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 dBi 40 dBm
A ; P e
e i || IS, - ~
et
-50 dB
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B92:62612 MHz | .96 dBm -39,96 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 98569965 MHz -52.56 dBm -39,66 dB
1.000 GHz | 1.000 MHz 1.68443 GHz | 43.93 dBm -30,53 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69353 GHz | 53.51 dBm -40,51 dB
1.790 GHz 3,000 GHz 1.000 MHz | -52,37 dBm -30,37 R 1.790 GHz 3.000 GHz 1.000 MHz | 2.00040 GHz -52 42 dBm | -30.42 di
3.000 GHz 9.000.GHz | 1.000 MHz -47,25 dBm -34.25 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.88243 GHz | -47,27 dBm -34.27 dB
9.000 GHz 13.000 GHz 1.000 MHz | -48.88 dBm ~35.88 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.68529 GHz -48.87 dém | ~35.87 dB |
13.000 GHz 18.000 GHz 1.000 MHz -44.96 dBm -31.96 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74665 GHz -44.68 dBm -31.68 dB
[ i 1 [ Il L -

Date 5.JUN 2019 .00-2759

Date. 5.JUN 2018 00:23:55

Highest Channel / 64QAM

trum |
L&
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
S ! P —
> 4 — -
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | | ALimit
30,000 Mz 1.600 MHz 906:68416 MHz | -39,85 dB
1.000 GHz 1.000 MHz -40,40 dB
1.790 GHz i 1.000 MHz | -24,77 B
GHz 2,000 GHz | 1.000 MHz -32.63 dB
GHz 13.000 GHz 1.000 MHz | 2. | ~35.63 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73331 GHz -31.8% dB

{ i

Date 5.JUN 2019 003218
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LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Lovel dem  Offset 560 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.80 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit $hack
1o PURICHS | INE ABS 10 deRP—ELPURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_ LINE_ARS
-20 dB -20 dBm
3pds -30 dBm
40 dBi 40 dBm
st e 1| 50 o amasrlhy - S
-50 d
<70 dBi <70 dBrm
80 der -80 dem
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B73.23568 MHz | dBm -39,87 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 920 737 MHz -52.85 dBm -39,85 dB
1.000 GHz | 1.000 MHz 1.69983 GHz | dBm -34,70 0B 1.000 GHz 1,700 GHz | 1.000 MHz 1.6693% GHz | 53.61 dBm -40,61 dB
1.790 GHz 3,000 GHz 1.000 MHz | 2.98851 GHz dBm | 1.790 GHz 3.000 GHz 1.000 MHz | 2.03771 GHz -52 40 dBm | -30.40 d&
3.000 GHz 9.000.GHz | 1.000 MHz 5.85843 GHz | dBm 3.000 GHz 9.000 GHz | 1.000 MHz 5.86843 GHz | -47.11 dBm -34.11 dB
9.000 GHz 13.000 GHz 1.000 MHz | 12.66679 GHz | -48.77 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69429 GHz -48.72 dBm | -35.72 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74540 GHz -44.94 dBm 13.000 GHz 18.000 GHz 1.000 MHz 15.74748 GHz -44.85 dBm -31.85 dB
r i 1 [ Il ] L -

Date 5.JUN 2019 004411

Date 5JUN 2018 00:37-44

Highest Channel / 64QAM

trum [
L&
Ref Level 0,00 dém  Offset 5.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk
10 AdfE—$PURIONS | INF_ARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 dB
40 da
a6 i S e
50 dam— — —
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | | ALimit
30,000 Mz 1.600 MHz 949, 34263 MHz | -39,86 dB
1.000 GHz 1.000 MHz 1.64105 GHz | -40,58 dB
1.790 GHz i 1.000 MHz | 1.79665 GHz -30.11 R
GHz 2,000 GHz | 1.000 MHz 3.52221 GHz | -32.22 dB
GHz 13.000 GHz 1.000 MHz | 12.64929 GHz | ~35.87 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.74831 GHz -31.80 dB
]

{ i
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0038
40 Normal Voltage 0.0037
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0030
20 Normal Voltage 0.0040
20 Battery End Point 0.0011

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0018
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0049
-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0051
20 Normal Voltage 0.0060
20 Battery End Point 0.0012

Note: Normal Voltage =3.85 V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage =4.4 V.
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Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0014
30 Normal Voltage 0.0070
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0102
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0025 PASS
-20 Normal Voltage 0.0066
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0007
20 Battery End Point 0.0106

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0004
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0053

-10 Normal Voltage 0.0010 PASS
-20 Normal Voltage 0.0068
-30 Normal Voltage 0.0066
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0009
20 Battery End Point 0.0046

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage = 4.4V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0035
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0044
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0039
20 Normal Voltage 0.0006
20 Battery End Point 0.0007

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
3741 -58.20 -13 -45.20 -64.77 1.85 8.42 H
5613 -40.14 -13 -27.14 -48.50 2.32 10.68 H
Middle 7488 -55.35 -13 -42.35 -64.68 2.61 11.94 H
3741 -57.76 -13 -44.76 -64.33 1.85 8.42 \%
5613 -48.04 -13 -35.04 -56.40 2.32 10.68 \%
7488 -55.20 -13 -42.20 -64.53 2.61 11.94 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
1664.18 -66.74 -13 -53.74 -69.07 1.21 5.68 H
2496 -55.61 -13 -42.61 -57.72 1.54 5.80 H
. 3330 -61.22 -13 -48.22 -65.22 1.73 7.88 H
Middle 1664 -60.71 -13 -47.71 -63.04 1.21 5.68 \%
2496 -43.49 -13 -30.49 -45.60 1.54 5.80 V
3330 -61.22 -13 -48.22 -65.22 1.73 7.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1406 -65.76 -13 -52.76 -68.09 1.21 5.68 H
2110 -45.63 -13 -32.63 -47.74 1.54 5.80 H
Middle 2812 -64.49 -13 -51.49 -68.49 1.73 7.88 H
1406 -61.69 -13 -48.69 -64.02 1.21 5.68 V
2110 -41.49 -13 -28.49 -43.60 1.54 5.80 V
2812 -63.51 -13 -50.51 -67.51 1.73 7.88 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 13 /5MHz / QPSK

Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HV)
(dB) (dBm) (dB) (dBi)
1560 -66.76 -42.15 -24.61 -68.47 2.23 6.09 H
2340 -52.94 -13 -39.94 -53.47 2.83 5.51 H
Middle 3120 -63.67 -13 -50.67 -65.61 3.21 7.30 H
1560 -67.79 -42.15 -25.64 -69.50 2.23 6.09 V
2340 -51.41 -13 -38.41 -51.94 2.83 5.51 V
3120 -63.34 -13 -50.34 -65.28 3.21 7.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1554 -61.01 -13 -48.01 -62.72 2.23 6.09 H
2332 -50.44 -13 -37.44 -50.97 2.83 5.51 H
Middle 3108 -63.78 -13 -50.78 -65.72 3.21 7.30 H
1554 -64.74 -13 -51.74 -66.45 2.23 6.09 \%
2332 -45.36 -13 -32.36 -45.89 2.83 5.51 \%
3108 -63.32 -13 -50.32 -65.26 3.21 7.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK
Frequency EIRP Limit O."e.r S.C. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal.n (HIV)
(dB) (dBm) (dB) (dBi)
3471 -54.18 -13 -41.18 -60.87 1.75 8.44 H
5208 -52.47 -13 -39.47 -60.89 1.94 10.36 H
Middle 6948 -51.42 -13 -38.42 -60.66 2.47 11.71 H
3471 -55.65 -13 -42.65 -62.34 1.75 8.44 \%
5208 -53.31 -13 -40.31 -61.73 1.94 10.36 \%
6948 -51.25 -13 -38.25 -60.49 2.47 11.71 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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